

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17018 Date:05.08.2023

Ref:- Your request letter dtd.05.08.2023

Testing of: 3 nos of concrete cube supplied for testing compressive strength. Project Name:Reliance Jio Infocomm Limited Site:Dhanuvachapuram Site ID : KCWG-ENB-9007

	0	CASH REMITTANCE D	ETAILS
Amount:	1416/-	Invoice No. 3919	Invoice Date: 05.08.2023

To

M/S Sree Shastha Constructions

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M <sub>20</sub>	29.07.2023	540	24	
2	M <sub>20</sub>	29.07.2023	580	25.78	
3	M <sub>20</sub>	29.07.2023	460	20.44	

Test conducted by:

Signature:

Signature:

Verified by:

**COUNTER SIGNED AND ISSUED** 



Jacon

**Regional Engineer** 

**Office Seal** 



### NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17019 Date:05.08.2023

Ref:- Your request letter No.QA/SFS/008/52 dtd.05.08.2023

Testing of: 3 nos of concrete cube supplied for testing compressive strength.

Project Name:SFS AMBER Blue block 6<sup>th</sup> floor column

Amount:1416/-Invoice No. 3920Invoice Date: 05.08.2023	CASH REMITTANCE DETAILS					
	Amount:	1416/-	Invoice No. 3920	Invoice Date: 05.08.2023		

To

M/S Skyline Foundation & Structure(P)Ltd

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M <sub>45</sub>	29.07.2023	1020	45.33	
2	M <sub>45</sub>	29.07.2023	1030	45.78	
3	M <sub>45</sub>	29.07.2023	760	33.78	

Test conducted by:

Verified by:

Signature:

Signature:

## COUNTER SIGNED AND ISSUED



Jacon

**Regional Engineer** 

**Office Seal** 



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17020 Date:05.08.2023

Ref:- Your request letter dtd.05.08.2023

Testing of: 2 nos of concrete cube supplied for testing compressive strength. Project Name:Petrol pumb-Killi - Canopy Foundation

		CASH REMITTANCE D	ETAILS
Amount	: 944/-	Invoice No. 3925	Invoice Date: 05.08.2023

То

M/S EPSILON

Reliance BP mobility Ltd,

Kottapuram,Kollode PO,

Kattakada,TVM

TEST RESULTS						
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
1	M <sub>25</sub>	30.07.2023	590	26.22		
2	M <sub>25</sub>	30.07.2023	640	28.44		

Test conducted by:

Signature:

Verified by:

Signature:

### COUNTER SIGNED AND ISSUED



**Regional Engineer** 



**Office Seal** 



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17022 Date:05.08.2023

Ref:- Your request letter dtd 05.08.2023

Testing of: 3 nos of concrete cube supplied for testing compressive strength. Project Name: Ramachandran Commercial Project at Thirumala

C	CASH REMITTANCE D	ETAILS
Amount: 1416/-	Invoice No. 3921	Invoice Date: 05.08.2023

То

M/S Prime Bricks

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
F-C	M <sub>40</sub>	29.07.2023	880	39.11	
F-C	M <sub>40</sub>	29.07.2023	860	38.22	
F-C	M <sub>40</sub>	29.07.2023	730	32.44	

**COUNTER SIGNED AND ISSUED** 

Test conducted by:

Signature:

Verified by:

Signature:



Jason Ham

**Regional Engineer** 

**Office Seal** 



### NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

### No. T5/922/2021-22/RNK-TVPM

NO:17023 Date:05.08.2023

### Ref:- Your request letter dtd.26.07.2023

Testing of: 3 nos of concrete cube supplied for testing 14<sup>th</sup> day compressive strength. Project Name:KEPCO,Kudappanakunnu.

CASH REMITTANCE DETAILS				
Amount:	1416/-	Invoice No. 3869	Invoice Date: 27.07.2023	

То

Regional Engineer Kerala State Nirmithi Kendra, Regional office,Vattiyoorkavu.

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M <sub>20</sub>	21.07.2023	600	26.67	
2	M <sub>20</sub>	21.07.2024	600	26.67	
3	M <sub>20</sub>	21.07.2025	590	26.22	

Test conducted by:

Signature:

Verified by:

Signature:



### **COUNTER SIGNED AND ISSUED**



**Regional Engineer** 

**Office Seal**